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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1
Section 1. Summary of Test Results
Manufacturer: Allen Telecom
Model No.: MR301B
Serial No.: 42
General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 24, Subpart E.

|:| New Submission % Production Unit

|:| Class Il Permissive Change |:| Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NG

NVLAP LAB CODE: 100426-0

KTL Dallas Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. KTL Dallas Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report. This report applies only to the items tested.
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. RESULT
RF Power Output 24.232 100W Complies
Occupied Bandwidth (CDMA) 24.238 Input/Output Complies
Occupied Bandwidth (GSM) 24.238 Input/Output Complies
Occupied Bandwidth (NADC) 24.238 Input/Output Complies
Spurious Emissions at Antenna Terminals 24.238(a) -13 dBm Complies
Field Strength of Spurious Emissions 24238(a) -13 dBm Complies

E.LR.P.

Frequency Stability 24.235 N/A N/A
Footnotes:

(1) Modulation characteristics were not tested since the E.U.T. processes but does
not produce a modulated waveform.

Measurement uncertainty for each test configuration is expressed to 95% probability.
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KTL Dallas

EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Section 2. General Equipment Specification
Supply Voltage Input: 115vac
Up link 901-901.9 MHz
Down link 940-941 MHz
2fsk 4fsk NADC
Type of Modulation and Designator: 8K%1D 16K|%F1D (DXW)
System Gain: 85 dB
Output Impedance: 50 ohms
Max Input: -42.5 dBm
. Per channel: S W
RF Output (Rated): Uplink Total: ) w
. Per channel: S W
RF Output (Rated): Downlink Total: > W
i v . F1-F1 F1-F2 N/A
requency Translation: |Z| |:| &
Band Selecti Software Duplexer Fullband
and Selection: |X| |:| |:|
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KTL Dallas

FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS

EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

Description of Operation

The Repeater MR301B is a band selective Repeater which bi-directionally amplifies
signals between mobile stations and a base station in a GSM900 mobile telephone system.
It is employed wherever bad topological conditions cause poor field strengths. It can
provide highly selective amplification of the entire GSM900 band or band segments, thus
enabling radio coverage in regions where satisfactory quality of communication is not

available.

System Diagram
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: Kevin Rose

PARA. NO.: 2.1046

DATE: June 16, 2000

Test Results: Complies.

Measurement Data:

POWER OUTPUT PER COMPOSITE
MODULATION CHANNEL (dBm) POWER OUTPUT (dBm)
FSK +26.8 +31.6

Measurement Uncertainty: +/-1.6 dB

Temperature: 21 °C

Relative Humidity: 46 %
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth (fsk)

TESTED BY: Kevin Rose

PARA. NO.: 2.1049

DATE: June 16, 2000

Test Results: Complies.

Test Data: See attached plot(s).

Measurement Uncertainty: +/-1.6 dB

Temperature: 21 °C

Relative Humidity: 46 %
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
> REBL 300 Hz RF Attt 40 dB
Ref Lwvl VB 300 Hz
40 dBm SWT 3.9 s Unit dBm

30 dB|Offset

. |

: [
m [ ik

-10 h lh

-20

Y R e v v W

-40

-50

-B0

Center 3940 MHz 7 kHz~ Span 70 kHz
Title: lower band edge
Zomment A: lower band edge downlink 2 fsk
lbedlo2f

Nate: 16.JUN.2000 9:01:37
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Ref Lwl
40 dBm

REW 300 Hz RF &tt 40 dB
VB 200 Hz
SHT 3.9 s Umit dBm

30 dB|Offset

=0

20

ey

\

-20

-30

-4

-50

-60

Center 801 MHz

Title: lower band edge

Zomment A: lower band edge uplink 4 fsk

lbeulodf
Nate: 16. JUN. 2000 B:51:48

7 kHz.~ Span 70 kHz
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
RBI 300 H=z RFE &ttt A0 dB
Ref Lvl VB 300 Hz
40 dBm SHT 3.9 s dmit dBm
40 30 dB|Offset UBANBEDI

. MY
'

[
J \”.\

-40

-50

-B0

Center 5941 MHz 7 kHz.~ Span 70 kHz
Title: upper band edge
Comment A: upper band edge downlink 2 fsk
ubedlo2f

NDate: 16.JUN. 2000 9:0B6:51
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
, REBW 300 H=z RF Att 40 dB
Ref Lwvl VB 300 H=z
40 dBm ST 3.9 s Umit cdBm
40 30 dB|Offset UBAMNBEDG

30 q”h}kﬂ
20 *

-10

S
ol porabgh s A

-40

-50

-B0

Center 941 MHz 7 kHz~ span /0 kH=z
Title: upper band edge
“omment A: upper band edge downlink 4 fsk
ubedlodf

Date: 15.JUN. 200D 5:05:19
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Marker 1 [T1]
-16.12 dBm
8501.594919840 MH=z

RBL 200 Hz RF Att 20 dB
VB 300 Hz
SHT 5.6 s Unit dBm

Offset UBAnN

EDG

30

20

=20

-30

-40

-50

-B0

Center 901.3 MHz

Title: spurios emissions uplink

_omment A: upper band edge uplink 2 fsk
ubeuloZf

Nate: 15.JUN. 2000 159:21:44

10 kHz.~ Span 100 kHz
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

REN 300 Hz RF Att 40 dB
VB 300 Hz
SWT 3.9 s Umit cdBm

30 dB|Offset

=0

UBAN

EDG

) P

10

-10

-20

-30

-40

-50

-B0

Cemter 901.9 MHz

Title: upper band edge

7 kHz~ Span 70 kHz

Comment A: upper band edge uplink 4 fsk

ubeulodf
Nate: 16. JUN. 2000 B:48:00
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
REW 300 Hz RF Att 40 dB

Ref Lwvl VB 300 Hz

40 dBm SWT 3.9 s Umit dBm

30 dB|Offset

i il
: ]

s L

-40

-50

-B0

Center 3901 MHz 7 kHz~ Span 70 kHz
Title: lower band edge
Zomment A: lower band edge uplink 4 fsk
lbeulodf

NDate: 16. JUN. 2000 B:51:45
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KTL Dallas FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
Y REL 300 Hz RF Att 40 dB
Ref Lwvl VB 300 Hz
40 dBm SWT 3.9 s Unit dBm
a0
30 dB|Offset
30
20
10

| lnr
10
-20

T Ev T Yl

I

=40

-50

-B0

Center 940 MHz 7 kHz~ Span 70 kHz
Title: lower band edge
Zomment A: lower band edge downlink 4 fsk
lbedlo4df

Date: 16. JUN. 2000 9:02:55
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (LO0145RUSI
, RE 300 Hz RFE Attt 40 dB
Ref Lwvl VB 300 Hz
40 dBm SWT 3.9 s Umit dBm

30 dB|Offset

m o
| w
| S
T

_QDMWH\LMMM.MWW Ime.ﬂ!I il

-=0

-40

-50

-B0

Center 501 MHz 7 kHz.~ Sspan 0 kHz
Title: lower band edge
Zomment A: lower band edge uplink 2 fsk
lbeuloZf

Date: 16.JUN. 2000 B:53:2B
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.1051

TESTED BY: Kevin Rose DATE: June 16, 2000
Test Results: Complies.
Test Data: See attached plot(s).

Measurement Uncertainty: +/-1.06 dB

Temperature: 21 °C

Relative Humidity: 46 %
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1
RBH 100 kHz RF Att 40 dBb
Ref Lwvl VB 100 kHz
40 dBm SHT 250 ms Umit dBm
40
30 dB|Offset
30
20
10
o
-10
—01 -13] dBm
-20
RPN VLY STRATTRR MY T o SR
-30
-40
-50
-60
Start 0 Hz 100 MHz.~ Stop 1 GHz
Title: spurious emssions
Zomment A: spurious emssions 4fsk downlink
aspurz24dl
Nate: 16.JUN. 2000 9:10:46
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1
Marker 1 [T1] REL 1 MHz RF &ttt 10 dB
Ref Lvl -24.66 dEBEm VB 1 MHz
30 dBm 2.783957916 GHz SHT 110 ms Unit dBm
30
30 dB|Offset
20
10
0
-10
—01 —13] dBm
-20
1
-30
> ‘ . ,MWWW M‘MWW
nr IRt ey
-50
-B0
-70
Start 1 GHz 1.9 GHz~ Stop 20 GHz
Title: spurlious emssions
Comment A: spurlous emssions 4fsk downlink
aspurZ4z
Date: 1B, JUN. 2000 9:12:31
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUSI1
Marker 1 [T1] REM 30 kHz  RF Att 40 dB
Ref Lv] ~13.57 dBm VB 30 kHz
40 dBn 936.00701403 MHz SUT 28 ms Unit dBm
40
30 dB[offset
30
——D2 p6.8 dBf
20 |
10
0
-10 -
01 13| dBn
| l

-40

-50

-B0

Center 937.5 MHz 1 MHz~ Span 10 MHz
Title: intermodulation products downlink
Comment A: itermodulation products downlink
intmaodl

Nate: 15.JUN. 2000 14:48:24

Page 21 of 40



KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Marker 1 [T1] REW 30 kHz RE Att 40 dB
Ref Lvl -13.37 dBm VBN 30 kHz
40 dBm 896.00501002 MHz ST 28 ms Unit dBm
40
30 dB|offset
a0
02 p5.2 dBp
20
|
10
0
-10 ;
01 13| dBm x

-40

-50

-B0

Center B36.5 MHz 1 MHz~ Span 10 MHz
Title: intermodulation products uplink
Comment A: itermodulation products uplink
intmod?2

Nate: 15.JUN. 2000 14:54:54
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

Section 6. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.1051

TESTED BY: Kevin Rose DATE: 6/15/01

Test Results: Complies. There were no emissions detected within 20 dB of the
specification limit.

Test Data: See attached data.

Measurement Uncertainty: +/-3.6 dB

Temperature: 21 °C

Relative Humidity: 46 %
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

KTL Dallaz, Inc. Drate: 06/ 572000 Time: 10:22:45 WO#: 143
FiCC Part 90 Test Distance: 3 Meters Sequenced: 2
dBuvin
100.0 T
FCCPiar‘tQD
T S S T S S
50.0—

0.0

B0.0—

50.0—

40.0—

30.0—

20.0—

10.0—

0o | | | | | | i
30MHZ 100kHz 1GHzZ
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

KTL Dallas, Inc. Drate: 06 572000 Time: 11:11:03 WO#E 145
FiCC Part 90 Test Distance: 3 Meters Sequenced: 3
dBpin
100.0

FCC Part 90

. i it i e e L
T S S o
e e s Tt S S S S et
60.0—
00—

40.0—

S S A USSR IS A SRS IR SRS S

e R R S e e R

100

1GHZ 10GHzZ
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

KTL Dallas, Inc. Drate: 06 552000 Time: 10:16:36 WO#: 145
FCC Part 90 Test Distance: 3 Meters Sequenced: 2
dBpin
100.0

FoC Part 90

i i I H i
R
P e e e o
60.0—
00—

40.0—

0 A SRS S, A SRS OSSR

e T E e e e R

100

1GHz 10GHz

Page 26 of 40



KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

KTL Dallas, Inc. Diate: 06M 52000 Time: 10:16:36 WO#: 145
FiCC Part 90 Test Distance: 3 Meters Sequenced: 1
dBn
100.0 T
FCC Péart 90
R T . N
S0.0—

0.0

B0.0—

50.0—

40.0—

300—-

20.0—

10.0—

an | | | | | | i
S0hHZ 100MHZ 1GHZ
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

Photographs of Test Setup

REAR VIEW

FRONT VIEW

OLOI4SR
RADIATED
< PURIOUS
EMIsSI108S
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (0L0145RUS1
Section 7. Frequency Stability
NAME OF TEST: Frequency Stability PARA. NO.: 2.1055
TESTED BY: DATE:
Test Results: Complies.
- a
Measurement Data: See h I c
Sta uency: MHz
tafard Tggst VIOltage:

Equipment Used:

Measurement Uncertainty: +/-1.6 dB

Lab Temperature: °C

Relative Humidity: %
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KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

Section 8. Test Equipment List
TEST EQUIPMENT LIST

REF. EQUIPMENT MANUFACTURER | MODEL | SERIAL LAST NEXT

NO. CAL. CAL.
6 Spectrum analyzer Hewlett Packard 8563E 3246A00540 12/10/00 | C
8 Power meter Hewlett Packard 438A 3048U03049 30/10/99 | C
9 Power sensor Hewlett Packard 8481A 1926A22749 3/12/99 | C
10 Modulation domain Hewlett Packard 53310 C

analyzer

12 RF signal generator Rohde & Schwarz SMGU DE 12112 31/10/99 | C
17 Attenuator (10 dB) Narda 76610 C
18 Attenuator (10 dB) Narda 76610 C
19 Spectrum analyzer Rohde & Schwarz FSEK 30 K
21 30 dB attenuator C
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

ANNEX A - TEST DETAILS

Page 31 of 40



KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (0L0145RUS1
NAME OF TEST: RF Power Output PARA. NO.: 2.1046 |
Minimum Standard: Para. No.24.232. Base stations are limited to 1640 watts peak

E.LLR.P. with an antenna height up to 300 meters HAAT. In no case
may the peak output power of a base station transmitter exceed 100
waltts.

Method Of Measurement:

Detachable Antenna:
The peak power at antenna terminals is measured using an in-line peak power meter. Power
output is measured with the maximum rated input level.

Integral Antenna:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/4n

R2 =EZ2/120m and proceeding as follows:

P E’R? E*3?
— 730G~ 30G

where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator

Page 32 of 40



KTL Dallas

EQUIPMENT: MR301B
FCCID: BCR-RPT-MR301B

FCC PART 24, SUBPART E
NARROWBAND PCS REPEATERS

PROJECT NO.: (L0145RUS1

NAME OF TEST: Occupied Bandwidth

PARA. NO.: 2.1047

Minimum Standard: Para. No. 24.238(b). The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of
which all emissions are attenuated at least 26 dB.

Method Of Measurement:
CDMA

Spectrum analyzer settings:
RBW: 30 kHz

VBW: >RBW

Span: 5 MHz

Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.

GSM

RBW: 3 kHz
VBW: >RBW
Span: 2 MHz
Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.

NADC

RBW: 1 kHz
VBW: >RBW
Span: 1 MHz
Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.1051

Minimum Standard: Para. No.24.238(a). On any frequency outside a licensee’s
frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Method Of Measurement:

Spectrum analyzer settings:

CDMA GSM

RBW: 1 MHz (> 1 MHz from Band Edge) RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 30 kHz (< IMHz from Band Edge) RBW: 3 kHz (< 1 MHz from Band Edge)
VBW: >RBW VBW: > RBW

Sweep: Auto Sweep: Auto

Video Avg: 6 Sweeps Video Avg: Disabled

NADC

RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 3 kHz (< 1 MHz from Band Edge)
VBW: >RBW

Sweep: Auto

Video Avg: Disabled

To demonstrate compliance at band edges the frequency of the input signal is set to the lowest
and highest assigned channel and the center frequency of the spectrum analyzer is set to the upper
and lower edges of the appropriate frequency block.
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.1053

Minimum Standard: Para. No.24.238(a). On any frequency outside a licensee’s
frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Calculation Of Field Strength Limit

An example of attenuation requirement of 43 + 10 Log P is equivalent to -13 dBm (5 x 10
Watts) at the antenna terminal. We determine the field strength limit by using the plane wave
relation.

GP/4nR* = E¥/120n
For emissions < 1 GHz:
G = 1.64 (Dipole Gain)

P =107 Watts (Maximum spurious output power)
R =3m (Measurement Distance)

L \30GP
R
30x 1.64x5x10°
E:*/ X X R 0.016533 V/m=84.4dBuV /m

3

For emissions > 1 GHz:
G =1 (Isotropic Gain)

P=1x 10" Watts (Maximum spurious output power)
R =3m (Measurement Distance)

E =844 —-20Log~1.64 =82.3dBuV / m@?3m
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KTL Dallas FCC PART 24, SUBPART E

NARROWBAND PCS REPEATERS
EQUIPMENT: MR301B

FCCID: BCR-RPT-MR301B PROJECT NO.: (L0145RUS1

NAME OF TEST: Frequency Stability PARA. NO.: 2.1055

Minimum Standard: Para. No. 24.235. The frequency stability shall be sufficient to
ensure that the fundamental emission stays within the authorized
frequency block.

Method Of Measurement:

Frequency Stability With Voltage Variation

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees
Celsius for at least 15 minutes. The frequency counter and signal generator are phase locked
with the same 10 MHz reference frequency by connecting the 10 MHz ref. out of the counter to
the 10 MHz ref, in of the signal generator. With the voltage input to the E.U.T. set to 85%
S.T.V., the frequency is measured in 30 second intervals for a period of 5 minutes. This
procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for
a period of 5 minutes.
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ANNEX B - TEST DIAGRAMS
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Para. No. 2.991 Spurious Emissions at Antenna Terminals
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Para. No. 2.993 - Field Strength of Spurious Radiation
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